
 
 
 
 
 
 
 
 
 
 

A Cooperative Research and Implementation Program among 
 

Arizona State University (ASU) (Tempe, AZ) 
Paul Westerhoff and Milton Sommerfeld 

 
 

Baker Consulting 
Larry Baker 

 
City of Phoenix 

Salt River Project (SRP) 
Central Arizona Water Services Department Conservation District (CAP) 

City of Tempe 
City of Peoria 

 

 
For calendar year 2004 

 

Reducing 2-Methylisoborneol (MIB) and 
Geosmin in the Metropolitan-Phoenix Area 

Water Supply 



 1

EXECUTIVE SUMMARY 

The goal of this project is to continue advancing the state-of-knowledge and implementation 
activities regarding algae-related water quality issues in the metro-Phoenix water supply systems.  
[...]
second experimental set, increasing the ozone dose did not result in an increase in MIB and 
geosmin removal. Starting with this experiment, and continuing through the velocity, biomass 
and most of the influent concentration experiments, no significant MIB and geosmin removal by 
the biofilters was observed. However, in the last of the influent concentration experiments the 
biofilters re-acclimated and the anticipated MIB and geosmin removal was measured. We have 
no strong explanation for this behavior.  
 
Data gathered from Phase I, II and III experiments were used to evaluate an overall pseudo first-
order rate constant, k'’X, of 0.039 and 0.079 min-1 for MIB and geosmin, respectively. If only 
Phase III data in which the biofilters did not yield a depth gradient for the utilization rate, were 
used k'’X values were found to be 0.054 and 0.114 min-1 for MIB and geosmin, respectively. In 
both case the rate constant for geosmin was twice that for MIB. Using another media (CWW), 
similar “impact of influent odorant concentration” tests were conducted to verify these k'’X 
values.  Because biomass data was available, these rate constant values no londer include an 
embedded constant for biomass.  Data indicated similar rate constants for MIB and geosmin of 
approximately 0.003 (min-nmol phosphate/gram of dry media)-1 for the top (influent) of the fitler 
and 0.0013 (min-nmol phosphate/gram of dry media)-1 for the bottom part of the filter. 
 
After 9 months of exposure to MIB and geosmin and prior to that 1 year exposure to TOC in a 
natural water, the BAC media was examined for residual adsorption. Residual adsorption 
capacity was found under both ambient and high MIB and geosmin concentrations. This 
indicates that some of the removal found in Phase II was in part adsorption. At the higher 
concentration geosmin yielded a higher adsorption capacity compared to that of MIB, and both 
MIB and geosmin were desorbed after three weeks. 
Utility Survey (Chapter 7) 
Raw water MIB and geosmin concentrations were in the range of < 2 to 20 ng/L during the 
sampling campaigns of full scale utilities.  Ozone-enhanced biofiltration achieves 60-90% 
removals of MIB, 60-100% of geosmin, and 15-35% of TOC in general. Other observations 
included: 

• Ozonation alone removed 30% to 40% of MIB and 50% to 60% of geosmin, but 
removals ranged from <10% to 90% of the the initial concentrations. 

• Biofiltration alone removed 50% to 70% of the MIB and 60% to >90% of the geosmin 
applied to the biofilters. 

• GAC/sand biofilters had higher biomass densities and on average removed MIB, geosmin, 
and TOC better than anthracite coal biofilters. 



 86

• One utility backwashed filters with non-chlorinated water, and this facility achieved the 
highest odorant removals. 

• TOC removals attributed to ozone-enhanced biofiltration were comparable with TOC 
removed during coagulation-sedimentation for many utilities.   

• The selected utilities clearly demonstrated that ozone-enhanced biofiltration effectively 
controls odorants. 

• Most of the utilities had MIB and geosmin concentrations under 2 ng/L in treated water.  
Unit Cost Curves (Chapter 8) 
The O&M costs for the four proven technologies were developed for the following four 
MIB/geosmin occurrence scenarios: 

• Scenario 1 – Seasonal (2 episodes/year) low level (10-200 ng/L) MIB/geosmin 
occurrence.  This was assumed to be 2 episodes/year, 4 weeks/episode, with MIB and 
geosmin concentrations of 20 ng/L each. 

• Scenario 2 – Seasonal (2 episodes/year) moderate level (20-200 ng/L) MIB/geosmin 
occurrence.  This was assumed to be 2 episodes/year, 4 weeks/episode, with MIB and 
geosmin concentrations of 70 ng/L each. 

• Scenario 3 – Scenario 1 or 2 with short-term (<2 week) pulses of high MIB/geosmin 
levels.  This was assumed to be 6 episodes/year, 1 week/episode, with MIB/geosmin 
concentrations of 70 ng/L each. 

• Scenario 4 – Greater than 150 days per year with MIB/geosmin occurrence of greater 
than 10 ng/L.  This was assumed to be 6 months of MIB and geosmin (each) occurring at 
20 ng/L concentration. 

 
For seasonal occurrence of low levels of T&O compounds, one of the most economical (in terms 
of O&M cost) alternatives is adding PAC.  The O&M costs for replaceable GAC filter cap are 
higher than the PAC addition O&M costs.  For a treatment plant with annual average flow of 50 
mgd, the annual O&M costs for T&O control for Scenario 1 are between $170,000-$500,000. 
 
For seasonal, moderate levels of T&O compounds, the replaceable GAC filter cap is the least 
O&M cost alternative, followed by PAC addition, ozone biofiltration and GAC post-filter 
adsorption.  For a treatment plant with annual average flow of 50 mgd, the annual O&M costs 
for T&O control for Scenario 2 are between $310,000-$500,000. 
 
For short-term pulses of high MIB/geosmin scenario, the low cost treatment alternatives were 
PAC addition and GAC-sorption filter cap.  For a treatment plant with annual average flow of 50 
mgd, the annual O&M costs for T&O control for Scenario 3 are between $280,000-$500,000. 
 
For prolonged (more than half of the year) MIB/geosmin occurrence, the GAC-sorption filter cap 
is the least O&M cost alternative.  The costs for Scenario 4 for alternatives other than GAC filter 
cap are similar.  For a treatment plant with annual average flow of 50 mgd, the annual O&M 
costs for T&O control for Scenario 4 are between $310,000-$500,000. 
RECOMMENDATIONS FOR UTILITIES 
Several tools provided within this report allow utilities to select and operate ozone-enhanced 
biofiltration systems for MIB and geosmin control.  These include the following: 

• Models developed for balancing MIB or geosmin removal against CT inactivation credit 
and bromate formation.   



 87

• Data synthesized to recommend GAC and GAC/sand filters are superior to 
anthracite/sand filters for MIB and geosmin removal or DOC control, and provide at least 
equivalent turbidity control. 

• Models developed to understand the relationship between biomass density measurements 
and ability of biofilters to degrade MIB and geosmin.  

• Data synthesized to recommend design criteria for ozone-enhanced biofiltration systems. 
• Models developed for estimating O&M costs associated with four common methods of 

odorant control. 
 
In part through the above tools, this research leads to the following specific recommendations 
regarding ozonation and biofiltration systems: 

• Ozonation  
o Hydroxyl radicals (HO˙) are important for most of the MIB and geosmin 

oxidation that occurs during ozonation.  Techniques to increase HO˙ 
concentrations include increasing pH during ozonation or adding hydrogen 
peroxide.  The most common approach would be to add hydrogen peroxide into 
the final contactor, allowing it to react with residual molecular ozone and produce  
HO˙.  Management of HO˙ will enhance a utilities ability to oxidize odorants. 

o Molecular ozone (O3) becomes a more important oxidant than HO˙ in waters that 
exhibit low RCT values, such as high alkalinity and low DOC lake waters. 

o Temperature affects the rate of ozone decay, thereby affecting the rate of HO˙ 
production and HO˙ concentrations.  For equivalent ozone doses, HO˙ decrease at 
lower temperatures. 

o Higher ozone doses increases HO˙ concentrations and would increase odorant 
oxidation.  In all cases, increasing ozone dosages increases odorant destruction. 

o Higher HO˙ concentrations form during ozonation of water with higher DOC 
concentrations, so pre-ozonation may have an enhanced benefit for odorant 
destruction over intermediate ozonation (i.e., ozonation post sedimentation and 
before filtration). 

o Volatilization is not a major loss process for odorants during diffused ozone 
application. 

• Biofiltration 
o During pilot-scale testing MIB and geosmin must be spiked continuously for 

weeks to months to pre-acclimate biofilters, before steady-state conditions can be 
established.   

o Pilot-testing relying upon MIB and geosmin spiking must use materials that are 
resistant to gas-permeation for odorant feed tanks, such as Teflon gas sampling 
bags. 

o Developing an understanding of biomass density variability seasonally, during 
filter runs, and amongst filters is important.  Biomass density may be related to 
the ability for biofilters to degrade MIB and geosmin. This research used a 
phospholipids analysis, but other activity-based measurements may be superior. 

o Backwashing practices affect biomass density and performance of biofilters to 
remove MIB and geosmin.  Backwashing with non-chlorinated water provided the 
best MIB and geosmin control. 



 88

o Biologically acclimated activated carbon was superior to anthracite/sand dual 
media filters for MIB and geosmin control, and always had higher biomass 
densities than anthracite/sand filters. 

o Some MIB and geosmin adsorption capacity remains on biologically acclimated 
activated carbon after years of operation. 

o Changes in influent water quality appears to disrupt or decrease the ability of 
biofilters to remove MIB or geosmin as efficiently as biofilters without such 
changes in water quality.  Minimizing changes in water quality (rapid changes in 
feed water or pH) applied to biofilters is recommended. 

o Biofiltration efficiency for MIB and geosmin removal tends to decrease at low 
temperatures. 

• Combined Ozone-Biofiltration Systems 
o Combined ozone-biofiltration systems provides multiple water quality benefits 

(high level of disinfection capability, improved biostability of water entering the 
water distribution system, reduced final disinfectant demand (e.g., chlorine 
demand), reduced DBP formation, removal of trace-level organics such as 
pesticides and synthetic organic compounds). 

o Ozonation does not remove TOC, but transforms a fraction of TOC into readily 
biodegradable DOC.  

o Biofiltration is a required post-treatment step to ozone to assure biologically 
stable water in distribution system.  Biofiltration removes 5% to 25% more of the 
TOC, more than conventional coagulation achieves in some waters. 

o Ozone and biofiltration systems operate synergistically, providing better water 
quality than either system if individually applied. 

o Ozone-enhanced biofiltration systems can handle periodic high raw water MIB or 
geosmin concentrations by increasing ozone dose, increasing pH during ozonation, 
adding hydrogen peroxide in the final ozone contactor, or scheduling replacement 
of GAC filter caps to correspond with the onset of an expected season T&O 
episode. 

RECOMMENDATIONS FOR FUTURE RESEARCH 
This project was successful in addressing many issues associated with MIB and geosmin 
oxidation, but identified other related research needs including the following: 
 

• Develop approaches to measure, monitor, and predict HO˙ concentrations and/or RCT in 
full-scale and operational ozone contactors on a real-time basis. 

• Improve the understanding of biological communities and enzyme pathways in biofilters 
for degradation of trace-level contaminants.  How long does biological acclimation 
require?  How frequent does a contaminant need to be present in the water column for 
acclimation to occur? 

• Develop rapid and accurate biosensors to quantify active biomass density in-situ for 
biofilters. 

• Attempt to separate sorption (onto substrate, into biomass) from biodegradation for 
odorants and other trace-level contaminants.  

• Verify applicability of secondary substrate biofiltration models for emerging trace-level 
organics. 

 



 89

APPENDIX – DATA COLLECTED FOR PROJECT 

 
 
 



 90

TABLE 1.1. MIB (NG/L) FROM AUGUST 1999 TO DECEMBER 2004 - ASU ANALYSES (0 <MDL OF 2 NG/L).  
Date R1 R2A R2B R3 R4 R4-Dup R5 R6A R6B R7 R8 R9A R9A-Dup R9B R10 R11 R12 R13 R14 R15 R16 R17 R18 R19 R20 R21

08/01/99 0.0      19.5     17.7      0.0   17.5      
09/01/99 0.0      12.2     27.6      8.3   27.1      
10/01/99 0.0 0.0 0.0 0.0 0.0  0.0 0.0 6.0 6.0 0.0 11.0  6.0 8.0 0.0 8.0 9.0 27.0 42.0 28.0 39.0 24.0 0.0 0.0  
11/01/99 0.0 15.0 7.7 0.0 0.0  0.0 0.0 0.0 0.0 7.2 12.8  6.9 9.3 0.0 8.6 5.9 13.7 8.6 17.9      
11/17/99                           
12/01/99 0.0 9.3 9.9 0.0 0.0  0.0 0.0 0.0 0.0 5.8 0.0   5.8 0.0 0.0 0.0 7.0 6.1 9.2 9.5     
01/01/00 0.0 0.0 2.9 0.0 0.0  0.0 0.0 0.0 0.0 0.0 0.0  0.0 2.4 0.0 2.5      0.0 0.0 0.0  
02/01/00 0.0 0.0 0.0 0.0 0.0  0.0 0.0 0.0 0.0 0.0 0.0  0.0 0.0 0.0 2.1 0.0 2.2  5.6  0.0 0.0   
03/01/00 0.0 4.4 4.8 3.7 2.1 2.7 2.5 2.1 0.0 2.4 5.7 6.1  4.2 6.6 0.0 21.5 15.1 11.4 7.2 28.9 25.0 6.8 6.4 1.6  
04/01/00 4.0 4.6 4.5 3.4 3.1 2.2 5.2 2.2 2.4 4.6 8.3 10.1 6.9 5.4 4.2 0.0 6.5 4.2 4.9  16.2 12.0 6.5 6.5 4.4  
05/01/00 0.0 6.2 4.4 0.0 0.0 0.0 11.8 6.4 0.0 0.0 20.4 21.1 24.2 14.4 10.2 0.0 12.9 7.5 8.8 9.4 12.6 11.7 9.7 8.8 0.0 9.5 
06/01/00 0.0 3.7 0.0 0.0 0.0 0.0 24.1 17.4 0.0 4.8 18.6 25.3 20.9 15.7 12.3 0.0 14.3 10.8 12.5 11.6 11.2 11.9 8.5 9.0 7.5 14.1
07/01/00 6.3 6.4 7.3 3.5 2.5 3.3 37.8 40.1 2.9 5.9 15.3 38.5 26.6 20.1 18.7 2.2 20.0 16.2 15.0 8.3 19.0 14.0 17.6 0.0 87.7 16.7
08/01/00 8.9   16.5 2.6 2.6 0.0 16.8 54.2 32.2 7.1 34.6 43.6 37.2 16.0 14.2 2.6 15.7 10.1 14.8 8.9 51.5 42.6 10.5 9.4 11.5 17.9
09/01/00 10.4 13.2 14.2 10.0 9.7 9.2 4.4 24.5 16.7 13.3 25.6 36.0 32.7 21.0 20.0 7.2 65.0 9.1 21.6 18.5 64.0 48.3 27.4 12.0 9.0 32.0
10/01/00 10.4 6.6 6.8 8.7 4.9 4.7 3.1 5.7 13.1 14.1 23.4 18.4 19.6 18.4 24.4 6.9 38.4 20.4 26.0 21.6 46.5 44.1 16.9 3.3 5.7 23.0
11/01/00 3.6 3.3 3.1 2.8 4.9 4.4 7.6 0.0 0.0 3.2 10.8 3.7 4.0 4.4 11.0 4.7 21.8 11.9 17.6 13.9 21.5 26.4 15.3 7.3 5.5 17.0
12/01/00 0.0 0.0 3.4 0.0 0.0 0.0 0.0 0.0 2.0 2.4 4.4 2.5 2.2 2.0 17.9 3.1 9.6 9.3 11.2 9.0 24.3 20.8   0.0 12.4
01/01/01 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 4.1 0.0 0.0 3.5 8.6 0.0 15.9      12.4 10.5 0.0  
02/01/01 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 2.3 2.0 2.0  20.3  7.7 5.8 8.6  11.3  5.7 3.8 0.0 12.3
03/01/01 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 5.1 3.7 4.1 2.4 51.6 0.0 24.6 15.0 15.0 9.7 14.9 15.5 4.6 2.6 0.0 12.4
04/01/01 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 7.0 4.2 4.4 0.0 12.0 0.0 5.2 5.1 5.7 5.7 6.0  0.0 0.0 0.0 5.2 
05/01/01  0.0 0.0 0.0 0.0 0.0 4.1 5.8 0.0 0.0 16.5 11.7 10.7 4.3 5.7 0.0 5.9 5.5 5.7 5.2 6.0  4.8 5.2 2.0 7.9 
06/01/01 5.2 0.0 0.0 2.0 0.0 0.0 16.5 5.0 0.0 0.0 5.1 9.9 10.0 7.7 5.4 0.0 7.0 5.0 7.6 5.1 53.4  3.6 3.2 2.2 47.5
07/01/01 2.9 0.0 0.0 0.0 0.0 0.0 26.0 4.8 0.0 0.0 8.1 7.3 7.6 6.5 4.9 0.0 6.3 4.8 17.4 16.8 30.1  4.3 5.1 9.0 27.8
08/01/01 7.0 3.2 0.0 0.0 2.2 2.2 4.4 12.9 0.0 0.0 9.8 24.8 23.8 10.0 8.3 0.0 13.5 10.1 20.6 15.9 30.0 8.0 10.1 13.5 3.3 19.0
09/01/01 14.4 14.0 0.0 0.0 3.5 3.6 11.7 8.1 0.0 2.8 20.1 105.1 101.2 13.8 13.8 15.8 3.4 27.5 29.6 59.9 45.9  20.5 15.7  64.7
12/01/01 0.0 4.3  0.0 0.0 0.0 2.9 0.0  0.0 0.0 0.0  0.0 4.8 2.9 7.2 0.0 13.9 7.2 30.2  6.6 0.0 2.1  
01/01/02 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0  0.0 0.0 0.0 0.0 0.0 0.0 0.0 28.5 27.0 2.9  290.0  8.8 5.3   
02/01/02 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 7.0 3.0 22.9  26.4  5.8 4.8  18.8
03/01/02 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 3.0 2.3 0.0  0.0 0.0 15.0 4.1 12.5 14.3 11.2 11.3 5.7  2.9 9.8 
04/01/02 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 3.1 8.2 9.0  0.0 0.0 3.8 5.5 3.2 4.5 2.9 0.0 2.3  0.0 2.8 
05/01/02 0.0 2.8 0.0 0.0 0.0 0.0 2.3 0.0 0.0 0.0  10.0 9.8 7.6 6.1 0.0 3.4 4.3 3.5 4.0 3.5 3.4 2.1 2.3 0.0 3.1 
06/01/02 0.0 0.0 0.0 0.0 0.0 0.0 11.8 2.9 0.0 0.0  11.3 10.0 9.3 6.7 0.0 6.8 5.7 4.4 4.5 5.3 5.9 5.3 6.1 6.6 6.3 
07/01/02                0.0 5.1 5.3 5.3 3.8 3.9 3.2 4.9 4.3  4.5 
07/08/02                0.0 6.1 3.8 4.3 4.2 3.6 4.2 2.8 3.7  5.5 
07/16/02  5.1 0.0     49.9 0.0   15.5 16.6 7.9  0.0 5.4 4.2 6.3 4.1 3.6 2.9 3.3 3.0  5.7 
07/22/02                2.1 5.5 2.8 3.5 4.0 5.7 5.9 3.9 3.7  5.5 
07/29/02                0.0 5.9 3.9 4.3 3.5 5.6 4.4 4.5 5.3  4.2 
07/30/02                           
08/05/02                3.8 6.4 5.1 6.8 5.8 10.4 8.1 5.9 3.5  6.8 
08/12/02  28.2 0.0     82.9 6.7   43.4 51.6 15.7  5.8 10.4 8.3 9.7 8.3 10.6 6.2 5.7 4.9  10.6